TB610-TYO1

IWTOMEI & % 3 B &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE]] 775205y K7

a5
APPLICATION

LE
PART NUMBER

TOYOTA COROLLA LEVIN/SPRINTER TRUENO AE86 4AG

TB6100-TYO1A

Sk & | WARNING X BLCIR2R—S BE SRR,

s X Please see page 2 for details.
fnix 5 A5k
KEDLETHERATEEEA

FOR RACING USE ONLY

NOT LEGAL FOR USE IN THE U.S. ON PUBLIC ROADS

B / INDEX
[p3 BAsE ] [PS English ]

COVEBERESENLEFNE2E FTECHYNESTITVET,
CHEARTICCOHRAEE LKBHRADIAELLBENZEN,
BHEAGEo=HRLT CRYHE HBAICKIITREL TSN,

SAEICENMM TVSEREEBIY T FoTHE,
BFEEHBEA-N—ORETIIEBERENDEIAYFTT . AZLAHETHEELESL,
FEDNGERICKYERNELCGR . BHTRIERZAVIALRET DT,
HEMLHIT T RS,

RFEEHRTIRYM ITESN DB R I EREEZLT BEHRABELIZSL,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.
Please note that inappropriate installation/use of this product will be at the owner's own

risk and/or responsibility.
Retailers/Workshops should ensure this document is given to the end user.




&
=

A

L—RERAEA - BRMTEFICET SRR
AEMIT, E—F—AR—VERROEHFRICHRPTRE - RETHEEBHELT,
BATHRE -HAfShEL.

AEZOEMERAZ, i, B, T35 BARROHFHARRH L TELGHBZENHBYET DT
THERLIEEL,

FIZ. KETREARFEE EPA) IR SELVRFINRSN TEY . ARRBIERXKERNO A BE=(E
EEEBEETIIEANDOEARTEREEROONELEA,

KEIZB DA EFELEFEARBL—RFRCH TEAREGOFEREEKELLATVETS,

ARG, ARICBASNHEEOAEERHELTEY.

BOEE THTHICHF IS TOSIEEZRE. ERRFIHROBBE~AOFEREERSNTOEE A,
AL RMDRTES SCRF ORMAA LY., FIREFRELBEASBRSNDIBENHYES .
ENTNOEFEHEOBEREIND TR TOERSLVRBERTRITEFI S LF, TVFA—F—DEETY,
L FERAGREREBERET—VEBELTEXRZRALTEY. SRASMERSNIERNTRARCEEXSE
[ZOVWTEEMBHMBERLTOFE A, LIzh T ARROFERIEEEHROHE EEFICELTITH> TS,
AHBEEARE. FEFERTDHIC. COTBRREIBHRAIE,

FEDELGEEGER ., S8 §i€. FEEROTBEICDEADTREELHYET,

/N WARNING

For Racing Use Only — International Compliance Notice

This product is designed and developed in Japan with the intention of being distributed and
sold globally to motorsports enthusiasts. Please be advised that the legal use of this product
may vary depending on regional, national, or local emissions regulations.

In particular, the United States imposes strict restrictions under the Clean Air Act (EPA),
and this product is not considered legal for use on vehicles operated on public roads or
highways within the United States.

Use of this product on public roads or in any unsanctioned racing activity in the United States is
strictly prohibited.

This product is intended for use in officially sanctioned competition only, and is not intended for use
on any pollution—controlled motor vehicle unless explicitly permitted by local law.

This product may be subject to limitations or prohibitions under local environmental laws and
regulatory frameworks. It is the responsibility of the end user to ensure full compliance with
all applicable laws and regulations in their respective country or region.

Our company operates through an international distributor network and does not have direct
knowledge of the specific applications or jurisdictions in which each product will be used. Therefore,
the use of this product is solely at the discretion and responsibility of the customer.

Please read this notice carefully before purchasing, installing, or using this product. Improper or
illegal use may result in penalties, fines, or vehicle non—compliance.




AN 2=

AEGIEPEFRRERABRTT ., —F v FORXEN LM ENIBARTIERCES L,
AEGOWY F I DINREZ I -BHELEDN, REOBESFLTRETTEBL TS,
BEBEBEUNADIRFEEPOHLEN, FEREHETIBALHY ET,

FRORIZ. BUATE, REEZHERALAGVE. FHITOBAYRIRTT,

A 2=

B AHRGFOMYMFFEIOPUELY, TP UL—LRNEIFRY—X FEDEGENAZIKET
EELTLEEL,

B MEREICKYBEBORIE - KKAHES DATREME L. &R - ALEAAEESE LR
BENAH D=0, BEBERAROERY FHIFHERICToTIEEL,

BRABEHE +tromscgsrii-TLanECHRESL,

RV RL—ZAR=Z |

[EXPREVIELT

EXPREME Ti X7 v A1 —

77 vYRIL b 77vYF vy b
M10 L=35 P=1.25 (4) M10 P=1.25 (4)

HRT v ~/R(1)
TOMEI 27 v 1 —(2)

EEICHERLTEE nuadzTassEcy.

B IOV UBFIE—R B LLILUF W EFEEE

1. WIEMEI>YIN—5DEDHL

N CCTREBTIORMETIETT., RBOHMLEMY S LAEE. DTEEEEEESBLTIESL,
1. Ny TY—DOIAFRIFFERMY T,
2. SHEAMED L A—R ERY ST,




2. TOMEIZ v FINA T DR D f11F

(B @OEEMER] REBECHEDOEREFRETRINEY TY,

5
«zavk T
TAVbFa—T T
3¢/ D@
.| W, / } @9
\_ T
\\ = >N
OOl e e
O N8
A )
e -*\\\ :/\___7777 7>
H @
®x%
<EBBRERERREBOMF T ALY >
DIy K47
Q|HRT Y k/F
QAR v +/R
@75 oKLk MO
® J5>CF v b MO [34.3~39. 2N - m_(3.5~4. Okgf-m)]

KBRICEHLINIBDICIIBIEAEOEBFEHLET 20, FEORILFRL—AR—IFEZEHLTTEL,

(&&EFIE)

1. SYRRLATEFRBOART Y~ ISVTRILE - TS0 Fy FEFREFNERL,
Y+ 3,
[Zoy bFa—T]

X MBEARTY MERQ)- 752 PHRIL N0 (ER@) 7522+ kN0 (LRG) A,

[Z25—1al]

X MBEARTY FMERR) -T2 PHRIL N0 (ER@) 72522+ kN0 (LRG) A,

2. FEWOOUTSVRITEBELGMN S, BN LIRICEKRHEDEITS,
FRLEGAS, IXRY—X MNUA—IZRY F1T5,
by 73004y FMOES (EEG) [34.3~39.2N - m(3. 5~4. Okgf-m) ]

3. NyTY—DOT A FREEFERYF1+5,

N\ z=

B EAREHEDI VTSR, ?&#&U$E$hbfﬁb$ﬁb€ﬁof<téu

BH. EMEAZECEYFT2EI VTSI UORNELABRWNMESIK. 7Y FFa2—T - I T5—0

BYMFFRIL b ERELBBEICED. REROEFI VTSV RAERBELIE.
AFFEHLTLIEELY,

B YRS TSR ENFEL-REBTHERT L. BRORITOREELY FT,
RARIEBIBTHIEZTo>TIEEL,



3. Wb {FiFigDnEsR

1. EWIZFELLGEVHIEEERERT 5,
2. TUOUEBRBIL. A FY T HH2500romiEEE TRERE £IF. EEENLOHEHERET S,
3. HERZETL. BERACLEEENSLGLLEERT S

>

-3
=
B ETHICEEERECBASEELICETEDIEL, BREFT->TEEL,
B TOBTEEEZITIBEIE. R I75—D+RICAZERETITo TS EEL,

B BAHOTENHDEHEDETO, FABHRANESE LHECRRE L S1=0.
FERILEEICT>TLESLY,

B HRRENAHLE. HEOETOHIARICLIPEEZRECIRELLYBEKRTT,

B BEAOBEEENECTVRERIK. TUCUEBFREES. EFEHICBELSKEL.
EBRICESTLESLY,

A xs

B KRZEEELEE, ERERICESTRI VO UHRICKELEELHLIBENHYET,
EERIT, TPV TAUTERERL, RECELTENRLSOBEY T4 0T #ToTLIEEL,

B ERAECLY. IVOUFvISUTINRNTEAERNHY ET.




A CAUTION

B This product is intended for competition use and should only be used on courses/circuits closed—off
from public roads.

B This product should be installed by a trained professional in a well-equipped workshop.
B Only install this product on the specified vehicles to avoid product and/or engine damage.

B When installing, use the appropriate tools and safety gear to avoid injury.

A WARNING

B This product is to be installed only when the engine, engine bay and all exhaust related components
are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.

KIT CONTENTS Check to ensure all the following items are included in this kit.

)
)

BOLT SMOOTH PASTE

MID PIPE(1)
C)ommm fums} [EXPREMELI
EXPREME Ti STICKER
FLANGE BOLT FLANGE NUT A
M10 L=35 P=1.25 (4) M10 P=1.25 (4) ’m
GASKET/R (1) Tos Engine Cpacieier

TOMEI STICKER (2)

REQU'RED TOOLS The following tools are required for installation.

B General Engine Maintenance Tools B Torque Wrench B Service Manual

1. REMOVING THE STOCK CATALYTIC CONVERTER

AThis manual only provides basic instructions. For more details, please refer to the vehicle’s
official factory service manual.

1. Disconnect the negative battery terminal.

2. Remove the stock catalytic converter.




2. INSTALLING THE TOMEI MID PIPE

[Mounting position(s) for each component] The positioning of the included parts are as shown below.

L
€FRONT 7

FRONTPIPE

R
C’. \4\ /._,_- 1=y
®% — <

. MUFFLER REAR-
S
®

®x
<Included components & torque specs.>
(D|Mid Pipe
(@|Gasket /F
@|Gasket /R
@
®

Flange Bolt M10
Flange Nut M10 [34.3~39.2N-m (3.5~4.0kgf-m)]
3 Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.

This helps prevent the parts from sticking and/or becoming seized.

[INSTALLATION PROCESS]

1. Install the Mid Pipe using the included Gasket, Flange Bolts and Flange Nuts.

[FRONT TUBE SIDE]
3 Parts used: Gasket (2 above), Flange Bolt M10 (@ above), Flange Nut M10 (& above).

[MUFFLER SIDE]
¥ Parts used: Gasket (@) above), Flange Bolt M10 (@ above), Flange Nut M10 (& above).

2. Tighten down the bolts/nuts/screws in order from the font, ensuring sufficient clearance is achieved.

Torque specs. Flange Nut M10 (above®)) [34.3~39.2N - m(3. 5~4. Okgf-m) ]

3. Re-connect the negative battery terminal.

/\ cauTion

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences between
individual vehicles. In such a case, loosen the fastenings of each component and adjust the positioning
until sufficient clearance is achieved before retightening the fastenings again.

B Ensure you clean the Mid Pipe after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.




3. INSTALLATION VERIFICATION

1. Check to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

B Be thorough when performing checks as incorrect fitment and/or loose parts can lead to reduced
performance and damage to the exhaust as well as the surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

B If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
B Ensure the exhaust is cool before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts. Instead,
consult a trained professional and follow their instructions.

/\ cauTion

B Once this product has been installed on the vehicle, the engine characteristics may change depending
on the setup. After installation, adjust the engine/ECU settings as necessary.

B The 'Check engine light’ (CEL) may illuminate after installing this product.




wrTroMeEr

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 924630 USA
Phone : +1-949-855-6577
www.lomeiusa.com

OPEN : Monday-Friday
[National holidays and public holidays excluded)

10:00 - 19:00 PST




10



